evised July, 1959 CLINTON

Supersedes Sept, 1354

SEC. IL DIV. 2500
PARTS CATALOG

PRINTED IN USA.




SEC. II, DIV. 2500
G DB PARTS CATALOG

CLINTON 2500 ‘.}.egg: Revised July, 1959

RED HORSE Supersedes Sept., 1954

There is one basic Type of the 2500 Engine covered by this Basic Parts List. This “TYPE" is shown as fol-
lows: SERIAL NUMBER SUFFIX “A” —referred to as “TYPE A.”

NOTE: See page “a” on “How to Identify Your Clinton Engine.” N
BASIC PARTS LIST
Ret. No. PART DESCRIPTION Part No.  Quantity
1 AXLE — Camshaft . = 16310 1
2 AXLE — Governor Gear and W 16305 1
3 BASE ASSEMBLY — Breaker __ Ps547 1
NOTE: Assembly includes Ref. No. 99.
4 BASE ASSEMBLY — Engine _.__ i - 25000 1
NOTE: Assombly includes Ret. No. 87. (W)
5 BEARING — Ball, Mai: £ 25016 2
6  BLOCK ASSEMBLY — C lmd ler 25200-A &
NOTE: Aslamhly mcludes Rel. Nos. 14, 59,
7 16324 .
8 16345 1
9 16360 1
10 16342 5
11 P5579 1
12 163245 1
NOTE: Assembly includes Ref. Nos. 7, 27, 41, 125.
13 BUSHING — Govemor Control Lever 32 16337 1
14 BUSHING — Govemor Shait ___ 16304 1
18 | @G 16316 1
18 25027-A 1
N <
17 CAP&GI 3059 1
18 10480 1
13 CLAMP - Cable Ascembly (Vaive 3851 1
20 CLAMP — Hi-Tonsion Load (Blower Housing Back Plate) 16344 1
21 CLAMP — Carburetor to Au Homn 16348 1
22 CLEANER Af 15303 1
NOTE: Asst
23 COIL — Magneto (W/O La PS563 1
24 x 5549 1
2 CONNECTOR —Biass, % (Valve and Tier Assy o Ful Tani 3576 1
26 CONNECTOR —Fuel Line (Fiter Asserably and Carbureton) - 5053 1
27 COVER — Breather 1
28 COVER— Valve Chamber 1
29 COVER & — Ais 1
30 COVER ASSEMBLY — Breaker (W,/Shorling Bution) _ 1
31  CRANK ASSEMBLY — Engine Starting H ©
2 ¢
33 CUP— Air Cleaner, Lower - 1
34 CUP— Valve Spring 2
35 DECAL — Amowhead 2
3  DECAL— 1
%7 DEFLECTOR - Air, Cylinder Hoad - 1
8 R ASSEMBLY — 1
39 mpsncx RSSEMBLY - Of il 1
Ammmy Todes Ral} No.
16317 1
41 16326 1
2 252258 1
@ FLYWHERL 250048 1
'NOTE: Sola ga an Asseribly
4 GASKET . Air Clecmer (Gover & Fromant to Cup) 16260 1 =
45 GASKET — Air Cleaner Bracke! 16261 1

PRINTED IN USA, DIV. 2500 PAGE 2




SEC. II, DIV. 2500

PARTS CATALOG S.E R IUE S BASIC
Revised July, 1959 CLINTON 2500 TYPE
Supersedes Sept., 1954
RED HORSE
BASIC PARTS LIST (Continued)

Ref. No. PART DESCRIPTION Part No. Quantity
48 GASKET— Air Hon (1o Caxbureton) 16258 1
47 GASKET — Base to Bloc] o o2ss 1
i GRSKET — preaicor Box Base tto Block) D 1e2s2 1
49 GASKET — Carburetor to Manif D 1825 1
50 GASKET — Cylinder Hea . 25258 1
51 GASKET — Manifold to Block (Asbestos) - 16255 1
52 3297 1
53 25250 1
54 3115 1
55 25257 1
56 16251 o

6327 1
57 16306 1
58 5283 1
59 16300 2
60 25011 1
6l 16350 1
62 25007 1
63 16320 4
64 16339 1
&  LEAD — HrTension P5564 1
66 LEVER — Gov 16335 1
67 LEVER Spesd Comml 16338 1
68 LINE ASSEMBLY 6316 1
69 25020 1
70 16318 1
71 16330 1
7 25019 1
73 25018 1
74 16358 1
75 5458 1
76 5452 2
7 g R 16304 1
78 NUT — Square, #10:24 (Governor Lever) _ 3253 1
79 NUT— Wing (Air Cleaner) - 3262 1
80  NUT & L'WASHER ASSEMBLY — (Air Cleaner Bracket) 4107-A 1
81 PIN — Anchor, Cam Gear - 16312 1
82 — Wrist 25013 1
8 PISTON - Sianderd 1 1
PISTON — Standard 25001-A 1
NOTE: Assembly includes Ref. Nos. 82, 83, 91, 82, 93 and 95.
NOTE: Pion Adsormblion ate cvaiable i e xouowan oversizes:
.005, .010, .020, .030, and .040.  Order by Part Number and
specify oversize.
8 PLATE - Name, Clinton Engine (Air Deflector) 6530 1
85  PLATE ASSEMBLY — Back, Blower Housing 25010-A 1
OTE: Assembly includes Terminal and Clamp.
86 PLATE ASSEMBLY — Magneto Stator (W/Coil & Laminations) P5S60-A 1
NOTE: Assembly includes Ref. Nos. 23, 58, 65, 105, 110, an .
87 PLUG— %18, Oil Drain 5627 2
8 PLUG _ Expansion, Camshat - 16311 1
89 PULLEY 250 1
%  RETAINER— lgmlwn sk Weight 16314 1
91 ndard. 25030 1
92 nmc. Oﬂ Smnduzd 25032 1
93 RING — Retainer, Wrist Pin _ 25014 2
84 RING — Retainer (Governor Lever Control) - 4543 1

Page 3 DIv. 2500

PRINTED IN USA.



CLINTON

7]

BRI E S
500 e
HORSE

oN ™

=
m

SEC. 1L, DIV. 2500
PARTS CATALOG
Revised July, 195
Supersedes Sept., 1954

BASIC PARTS LIST (Continued)

Ref. No. PART DESCRIPTION Part No. Quantity

95 RING — Sl.‘mpex. S(unduxd s &3 - 25031 1

RING SET — 25023 T
NOTE: R\ng Sei includes Ref. Nos. 91, 92, 95.
NOTE: Ring Sets are available in the following oversizes:
DOS, Glﬂ, .020, .030 and .040. Order by Part No.
oversie.

9% RWL'I' Tu.blllar (4 — Nams — Clamp, Back Plate) =4 5460 7

97 — Tubular (Ignition Shlﬂ ngh( Retaine x) i 5464 ' 4

98 ROD ASSEMBLY — Connecting _. it 25002-A 1

NOTE: Assembly includes Rel.

99  ROD — Breaker Push 25015 1
100 ROD — Speed Control Ad]uuﬁng - 16333 1
101 ROPE ASSEMBLY — Starte 4266 1
102 e, #1024 x % (Governor Lever) _ 5629 1
108 SCREW —HHC., S/IBIE x 2‘/- (Head to Block) _ 5656 6
104 'REW — H.W.H., 5/16-18 x 2% (Head to Block) 5657 3
105 SCREW — P.H.S.T., #4-40 x ¥ (Coil Ground Lummmlonl) 5641 1
106  SCREW — g x 1% (Connecting Rod Cap) 5633 2
107 SCREW — H HS. T ¥4-20 x 1% (Laminations to Stator Plat 5640 2
108 SCREW — RH.M., #10-32 x 1% (Clamp, Air Horn to C(rrb) 4108 1
109 SCREW — RHS.T., #6-32 x % (1 — Breaker Points Terminal,

Back Plat — Terminal, Breaker Points) - 5405 2
110 SCREW — R.H.S.T., #10-24 x 1 (Coil to Stator Plale) = 5682- 2
111  SCREW — S?pc Breaker Points Adj\lsling ~ P5638 1
112 SCREW & L'WASHER ASSEMBLY — H.|
Control Lever) _ 3205D 1
113 SCREW & L'WASHER ASSEMBLY — H.H.(
Housing to Back Plate) 2205G 5
114 ‘'WASHER A:
- e 3632-G 2
s %4-20 x 2% (Valve
5625-A 1
116 %-28x %2 (Back Plate
% 5631-A 3
17 Y-28x % (Stator Plate
i 35 7236-G 4
118 Y%-28 x 1%4 (Tank Strap
3 3235-A 2
119
5628-G 4
120
3204G 2
121
3282-G 6
122 HER ASSEMBLY —
to Block) _ 2 3217-G 2
123 SCREW & L'WASHER KSSEMBLY — RHM,, #832x7% (Brmlmx
Point to Base) 3240G 3
124 SCREW & L'WASHER ASSEMBLY --RHM., #832x5/16 (Breaker
Cover to Base) 5444-A 2
125 SCREW & L'WASHER ASSEMBLY — RHM., #8-32 x % (Breather . 1
= = 56691
126  SCRI
i Cleaner Bmckrsl to Bl 5645-A 2
Base to ock 3211- {3
128 SCREW & L'WASHER ASSEMBLY — RHM., #1024x 1%
(Condenser & Breaker Base to Block) 5422-A 1

PRINTED IN USA.



SEC. I DIV. 2500 SEETH 1 EETE

PARTS CATALOG

Revised July, 1859 CLINTON 2500 %&g{:c
sedes Sej

S Bl RED HORSE

BASIC PARTS LIST (Continued)

Ref. No. PART DESCRIPTION

120 SCREW & L'WASHER ASSEMBLY —RH.M., #10-32 x % (Deflector

28 5 £ 0 e e e

B e

6362
16329-A

PAGE 5 DIV. 2500

PRINTED TN USA.



SEC.IL DIV. 2500
MODEL Ravaed oy 105
VARIATIONS  Supersedes Nov., 1957

CLINTON

~ MODEL VARIATIONS OF 2500 SERIES

he wdnptmlcn of Clinton Enaines o, wide vl ol see el in whot cro knwn “Model Variotons.” _Followin is the

odels produced uj ato (show: Spposite, sach Engine Model Hntad ore the Port Numbor
e D TN T o 1 PLACE OF the part usicied and shown on the Basic Fore
o s Lt Refor 1o othor sections of this Manucl when Assembly Numbers are given o find the

] wmoy
g4 ¢ Bk oo
Eé P Wb H EES 5
$ ol g T
[ S oo

No Variation—Use

2500-102 SKs59 72 25017-K
25017-K

Basic Parts List
il

25105

25017

25101
No Variation—Use Basic Parls List
SK559

25103
“Note I e 25105
Notes 1,6
Note 6 16017.K
25107 25017-A =
Note 2
Note 2
No Variation—Use Basic Parts List
Note 1
SK559
Note 2 2510

~ No Variation—Use Basic Parls List
No Variation—Use Basic Parts List
o 1

25029-A

2500132 SKS59 72"
PRINTED IN USA. OIV. 2500 PAGE 1




SEC. 1L DIV.2500
PARTS CATALOG S-E-R I E 8

Rovised January, 1959 CLINTON 2500 ??ﬁﬁ”nous

Supersedes Nov., 1957
RED HORSE

MODEL VARIATIONS OF 2500 SERIES (Cont.)

£

FOOTNOTES
conTROL
GRoup
conTROL
cane
RANKSH,
REDUCTION
GEAR

LENGTH
BASE—ENGINE

8
25107

Notes 1, 4
Note 4

2110
rts List

Ul

25112

“Noles 1.6
2500148 Note 4 SKS59 7%
2500149 Notes8,9
2500-150  No Variatior
2500-151  Notes3,6 _
2500500 No Variation—Use Basic Paris List
2500-501 No Variation—Use Basic Parts List
2500503 Note 6 B 25101
2500504 Note 6 S

Uss

asic Parls Lisl

2500507 No Variation—Use Basic Paris List
= 25109

2500508 Notes 3,6 25029 A
2500509 Note 3 — 25109 25029K
Rl 7 25102 6876 o
2520-100 25102 6876

SK559

Note 6

25029K

PAGEZ  DIV. 2500 PRINTED IN USA




L

SEC.IL DIV. 2500
SEESHGIVESS PARTS CATALOG

CLINTON | 2500 | VRiRhons Ioyiiomer s

Supersedes Nov.,
RED HORSE

ilomiL VARIATIONS OF 2500 SERIES (Cont.)

WOTE 1 This mode i equipped with Ficon Cluch Asemby 16065, One () Koy Moot #5556, fow (0 Lockyonboe
L, ..,." Ko Screws #5668 and one () Spocer used as additional part 1o insall he Cluich Assemblr.
Section . for spacilc Clutch parts.

NOTE 3 Radio Shiekling Paris: #5702.A Lead Assambly, #16963.A Spark Plug, #5578 Cup. #5576 Cover, and #5647 Screw (2)
NOTE 3-Use #25226.A Flange.

NOTE 4 Use 12.volt Starter Generator Assembly #2077, Refor to Sec. 11, Div. N.

NOTE 5 Usa Fuel Pump Assembly msm

ain Volve. i 10 bo stocked by faclory only.

o Ausombly, 4627 rining Cup, #1528 Brcke, 47468 Washer, #5651
7 D

NOTE 7. Use #5052 Fuel ShutON (3.

NOTE 8 Use #1685 Tnsert and #16386 Valve Stellite (use exhaust vaive in ntake side)

NOTE 9 Use #25060 Piston in lieu of #2501

The main bearings, Part #25016, are used throughout all model variations. A change in crankshat
umber does not require different bearin

PRINTED N USA. DIV. 2500 PAGE 3



